MODEL F12 i




HITCH

DIy
s

@\f%mw /




Ref. No.

O w o~ O W P e

AMCO F12 SERIES DISK HARROW

HITCH
Part No. Description No. Reg’d
16001 ClEVIS v iiee it et esnnsasovsssanseesatensnasssusssnsess 1
20247 Assy. Clevis Pil.c.ieiiuniiiinerenoneoeeinrannonanesns i
10910 ROTT Pifle e eeneeererinsaneeennneenn PR 1
10300 Lock Nut = 3/78 NC,PL.ueereniiinserenianasineeeninnans 2
06088 PUT T T ONgUE . + ettt it e ienreneanse e tanassotensonensnnas 1
5396 N7 i 3 Y 1
10373 Hex bolt 1 x 3 1/2 NC,PL.uueone it eiieiiinanss 2
10868 Lock Nut T NC. ..t ittt it ittt teatnonnnns 2
10061 Hose Holder .o vu e e it e ittt ittt rannannns 1
10075 Cotter Pin 1/78 X 1 1/2. . ittt iennniacenernneans 3
10320 Machine Bolt 3/4 x 3 1/2 NC,PL. et et iinnnnonanas 2
1166 07 o YOO 1
10460 Yo% o1 O 2
1167 Piston RO...iiiineiiinnn e iiisnnsnnassnansonasansnns i
1479 SPring HOUSTRNG. tiuut i ir et n et ieaacanraneennnnsnnss i
5403 Rod-Stud Threaded......vvvriinrnnn- e 1
11081 Grease FIttinmg.eoueineintienaeensnaeraatnncansosnnnns 1
11261 B Y o L i

100134 Gang Bolt Wrench. ...t iiii i i iienunranaraaeranennans 1



Ref. No.

IV S-S N W S U PR N RN

Lo T R T T
e I = S VS T I 2 B

19
19
20
21

AMCO F12 SERIES DISK HARROW

MAIN FRAME
Part No. Description No. Req'd
0745 Frame — Main .. oot i i i e e i e 1
1460 Hydraulic Cylinder Bracket. . ... ... .. i it 1
6388 Pivot Pin 1-1/2 Dia. X 3-1/2LO0g .. ..ovvnnn... S 1
10087 Cotter PIn 1/4 X 2 Lo e i it ittt s e enaans 2
10130 Carriage Bolt 5/8 x SNC, PL ... i i e e e 8
10299 Lock Nut5/8 NC, PL .. et e 8
10370 Carriage Bolt 7/8 x 5-1/2NC, PL. . . ... . i 18
10396 Lock Nut 7/8 NC, PL .. i i ittt iceaeeaees 18
6344 Transport Bar . ... i it 1
0388 Transport Pin .. ..o i i et 1
10317 KHK PIR L/4. e 1
10727 Machine Bolt 3/4 x 3NC, PL, GRS ... ... i it 1
10300 Lock Nut3/4 NG, PL L. i et e et iaaaaaan 1
0742 Bar— Side RH ... ... e 1
0741 Bar — Side LH .. o e e 1
1171 Bar — Front or Rear - 3 x4 x 104" for 34 to 54 blad; (12’6200 .. ....... 2
1481 Bar — Front or Rear - 3x 4 x 124°" for 54 to 62 blade (20°0"°-23'0"") ......... 2
11118 AMBER - Reflective tape(FRONT) . iverienrernrernnnnnronnren 2
11117 RED - Reflective tape(REAR) vt iirrrnvrnnrnrerencnenns 2

NOTE: RED reflective tape must be placed on the rear of the Main
Frame. AMBER reflective tape must be placed on the front
of the Main Frame. :



ROCKSHAFT

e e e

Ref. No.

- S N S N N N O O N

e T e .
L N i = S

15
16
17
18
19
20.
2]
22

Part No.

10880
10256
10258
11297
10257
10261
11299
11046
10262
10263
10291
10264
10242
10936
11236
20076
20037
0754
9209
10765
10773
10509
10671
10866
10300
11081
9270
11501
BC-05-0098

AMCO F12 SERIES DISK HARROW

ROCKSHAFT
Description No. Req’d

Spindle 50mm Dia. X I3 LONg . .. e 4
Seal (C/RH22ZBT0) .. ittt i i i i e i 4
Cone — Inner Timken 342A .. ..ot i i et 4
Hub — W/2Cups &6 HubBoltsand Nuts . ....... oo iene e 4

Cup — Inner Timken332. . ........ouunn. i 4

Cup —Outer Timken 14276 ... ... i i i 4

HubBolt1/2x 1-7/8 — NF . .o i e i it e 24

Hub Nuf 1/2 — NE. i i it ittt ia e iar i iiaaaes 24
Cone — Quter Timken 14137 A . .. i i ittt iannnenen 4
Washer /8 Lot i ey 4
Cotter Pin 5/32 X 1-1/4 . o i it i iir e aaa s 4
Slotted Nut 7/8 INF . .. i i et i e et 4
CAP — HUD .ot e et et et et e e 4
Wheel I5x8—6Bolt. ... e s 4
Wheel 15x 10— 6Bolt (Optional) . ... i i e e 4
Rockshaft W/Bushings (104" mainframe)........ ... it iann. 1
Rockshaft W/Bushings (124 main frame)....... ... ..o i, 1
Base — Rockshaft 3T o« § - S Y 4
Pin — Retainer 1-1/2 Dia. x5-1/4Long ......... ...................... 4
Machine Bolt 3/8 x 2-1/2NC, PL, GRS . ... it it ia e iannns 4
Machine Bolt 3/8x3-1/2NC, PL, GRS ... . i it 4
Lock Nut3/8NC,PL ..... e e e e, 8
HexBolt3/4x5NC, PL, GRS ... i s SN 8
CutWasher3/4PL. ... i 16
Lock Nut3/4 NC, PL ... e e eaeaneens 10
Grease Fitting 5716 Straight (Drive In). .. ...t ii et 4
Bushing Bronze (Not Shown) 1-3/40.D. x 1-i/2L.D.x2Long. ............ 4
Bushing {-1/720.D.x 1-1/41.D.x1-}/2Long . ... it

Spindle and Hub Complete



WING LOCK

AMCOQ F12 SERIES DISK HARROW
CENTER TOOTH ATTACHMENT

Ref. No. Part No. Description No. Req’d
1 0729 Buster — Balk . ..o i i et 1
2 10666 Bolt — Machine 5/8 x 5NC, PL, GRS . .. i iiiiriiiiiinsnreannnaas e 8
3 10299 Nut— Lock 578 NG, PL .ttt iiiiaaaraerrarsaeransasses 10
4 100087 b3 70 LR R0 74: 35 1 - I S 1
5 10389 Bolt — Carriage 3/4x 2-1/2NC,PL ............. e 1
6 10300 Nut—Lock 374 NC, PL .. i i e s e 1
7 10378 B 1Y i
8 10379 Spike..........ooilnn S G 1
9 10420 Bolt — Plow 1/2x2-1/4NC,PL . ..ot 2

10 10832 Washer — I/2PL. oo e 2

i1 10395 Nut — Lock 1/2 NG, PL . it iiiieaeiiiiinansananarseaannns 2

12 7928 Strap — Clamp 1/2X 1-1/2X5-1/4L0NE ..o iinne e iiiiaiieeenns 4
BB-01-0009 Center Tooth Attachment — Complete

AMCO F12 SERIES DISK HARROW

WING LOCK
Ref. No. Part No. Description No. Req’d
1 0796 Wing Lockand End Washer .......... ... ... i iiiiiiiinnnnnnn, ..., 4
2 0797 Wing Lock and BumperWasher...............oooiiiii o 4
BB-(1-0013 Bundle Wing Locks Complete Setof 4

(NOT for use with shock absorber bearing risers)



AMCO F12 SERIES DISK HARROW

HYDRAULIC CIRCUIT
No. Req’d
104> 1247
50-54 50-54-6:
Ref. No, Part No. Description Blade Blade
1 0764 Assy.Manifold. .. ... ... . e 1 1
2 10932 8 T 1 £+ OO U O 2 2
3 11097 Nipple — Adapier ....coviiin it iin s L 1 1
4 10920 Accumulator. ... ... ... i i i i 1 1
5 11377 Cylinder 3 X 16 ... oo it i 4 4
6 11127 Elbow — 90° Swivel 1/2NPTF 10 1/4 NPTF.......v.vv.... 4 4
7 11126 Tee-— MaleBranch 1/2 .............. I 4 4
8 11123 Hose 1/4 X067 . . i it e e 1 1
9 11168 Hose 1/4 K667 .. i i ittt et | —
9 11121 Hose 1/4 X 727 o i e — 1
1) 11174 Hose 174X 307 .. i i i ittt iieieeeeas 1 e
10 11119 Hose 1/4X 367 ... i i v e — 1
I 11166 Hose 1/4 X487 oo i i i e 2 e
Il 11120 Hose /4 X 54 o i s — 2
12 10647 CarriageBolt 1/2x4NC,PL. ... ... o it 1 1
13 10395 Lock Nut 1/2NG, PL ... it 1 1
11462 Pipe Sealant — 6¢c Tube (withteflon). ............ ... tt. | 1
2
buy R B
L N :
s | / g AMCO F12 SERIES DISK HARROW
"}; gf 2 ﬁ% PRESSURE LOCK VALVE (OPTIONAL)
E tg% %g Ref. No. Part No. Description No. Req'd
g (zljg; §§$ | 11109 Pressure Lock Valve ... ... ... i 1
& 829 SEE
]




(8)
q

5

Ref. No.

[ S
£ OO0 00 AU W )

w3 S
— LA

t

[
—_—

— et b e s
= RN Lt

290,

&0

e
Part No.
10965 RO — PistOn _ ittt ir ettt iaiaanaarasnnneanas et eearacenes
10966 8 171 5 UGN S UN
10952 2 11 2 O PR
10967 Head — PISlOm . v i vt vt it sttt st sttt saattaaresanneraasosassasnsnnnsa
10968 g 13 0] 1 S PP
10980 i ETE R e Yo o I - 35 1 )
11502 =  Clevisfor I-1/4 Dia. PIn .. ... ittt iiiaerarancriassansnannns
10970 23 [ 1 T
10139 Nut — Hex 5/8 NG, PL .ottt it t ettt it enaanrranas -
10956 Pin — Clevis 177 X4 ittt it ie ittt ettt
11541 41713 O
10978 Plug — Pipe 1/2NPT ............ A RO
10937 Control — StroKe . . . i i i e ittt e
20053 Pin — 1-1/4 Dia. {with lube fitting) . .. . ... .o o i i e s
10606 | BT e 6 =1
10976 Kit — Seal Repair {prince #8600) . ... . it it
10958 B 6 R 5 1T
10959 R R = T
10960 S Y- £V U
10971 R L 7 =
10972 R L 31T G
10973 B L] 1=
10574 s 2] 5
BB-20-0004 4 x 8 Cylinder Complete {prince #5-97])

AMCO F12 SERIES DISK HARROW
4x s HYDRAULIC CYLINDER

P
{ ‘,
o g, °

NOTE: Seal Repair Kit Parts Available in Repair Kits only
(Ref. No. 10-16)

Ref. No,

[
OO 00~ A B b —

[
[

Pt s pas
oo b

AMCO F12 SERIES DISK HARROW

3x 16 HYDRAULIC CYLINDER (Lantex BL Series)

Part No.

11377
11386
10980
11384
*11390
*11388
*11389
*11252
11382
*11387
*11250
*11251
11383
11385
113%6
11391

Description No. Req
Cylinder Complete (Lantex #3752-BL). ... oottt ittt ierinann s 1
3T g n s Vs 2 U 1
Lock Nut — Self Locking 17 - I4NF .. .. i i e i anees 1
2 17 o 1« R O i
Wear RiNg . oo i i i i e e et H
Fo T Or S T =y [ A 1
B0 R 3 1
Rod Static Seml .. ... ittt e i it 1
1 11 AR G O SO A U U AP 1
Gland Static Seal. ... ot it e e e e 1
S Yo == [P O 1
3o BT T P 1
(011 Y U U 1
30V - N1 L G 1
Pin Assy, w/2Hair PinClips 1" Dia. x4 Long .. ... ..o it 1

Seal Repair Kit
Note: Item 4, 5, 6, 7, 9, 10 and 11 sold in Seal Repair Kit Only




No. Required

164’ Frame 124" Frame
AMCO F12 SERIES DISK HARROW Ref. No.  Part No. Description 34 38 42 50 54 {54 58 62

14 11647 Flange Lock Nut 5/8 NC,PL......... 8 10 11 8 8 |8- 8 8

FRONT INSIDE GANG 15 10396 Lock Nut7/8NC,PL......ooiviiinnnnn.. 5 7 7 5 5 5 5 5

i6 10135 Carriage Bolt 5/8x 1-3/4NC,PL, GR5....... 1 1 1 1 1 i 1 1

17 9577A NutGangBolt .............. ..., 1 i 1 1 1 1 1 1

18 9578A  BumperWasher............. ... .00 00 1 1 1 1 i 1 1 1

19 17014 EndBell —Small. . ... ... o v, 2 3 3 2 2 2 2 2

A FB-09-0015 Bearing & Housing . {s/n.226 &.up)...... 2 3 3 2 2 2 2 2

20 10606 Grease Fitting. . ....... ..o, 1 1 1 1 1 1 1 1

21 16003 Bearing Housing ..............oo. ... 1 1 1 1 1 1 i 1

22 11503 Bearing (Fafnir GW2I1PP-17) ........... 1 1 i 1 1 i 1 1

50 100104 Washer . ... ittt i e 2 2 2 2 2 2 2 2

23 11064 RetainerRing......................... 1 1 i 1 1 1 1 1

24 17010 EndBell —Large ......covemnriiinnnneenn. 2 3 3 X 2 2 2 2 2

25 0522 SpacerSpool ...... ... ... ... i il 5 5 6 5 5 6 6 6

26 11646  Flange Lock Nut 1/2NC,PL................ 8 9 10 9 9 9 9 9

27 10395 EDCK NUT 1/2 NC,PL.. v ineinnn. 1 T 1 1 1 1 1 i

28 10710  CarriageBolt 1/2x2NC,PL................ 1 1 1 1 1 1 1 1

29 10489  Nut GangBolt1-1/2 —NF ....... [P i 1 i 1 1 1 1 1

30 5622A LockPlate .......cooitininrnrnnnnenanns i 1 1 1 1 1 i 1

31 100098  BearingPlate ............ e e 1 i 1 1 1 1 1 1

32 100099 SpacerPlate . ........ ..ot 1 i 1 1 1 1 1 1

33 1222A  EndGangWasher .............. ... 00, i i 1 1 1 1 1 1

34 9550 Scraper Bar 70-1/16long .......... .. .. lh 1 - - 1 1| - — —

34 9551 ScraperBar 79-1/4long ............ .. ... — i - = — 1 1 1

34 100367 ScraperBar83-7/l6long ... —_ - | R et

35 07860  ScraperLeftHand......................... 7 8 9 7 7 8 8 8

B 100270 Seraper Blade 3/16 x4 x6........ ... ... I 1 1 1 1 i 1 1

C 100271 SeraperLeg 1/2x1-1/2 ... .. ... .. ... 1 1 i 1 1 1 1 1

D 11652 MACHINE BOLT 1/2 x 1 1/L(BLACK} 2 2 2 2 2 }2 2 2

E 10395 Lock Nut 1/2ZNC,PL.................., 2 2 2 2 2 2 2 2

36 10870 Carriage Bolt 1/2x 1-1/2NC,PL,GR5....... 7 8 9 7 7 8 8 8

37 0788 - Scraper Right Hand (same components as 0789) 7 8 9 7 7 8 8 8

38 9444  GangBolt 1-1/28q.70-5/8long ............. ] - - 1 1 [— — —

38 9445 Gang Bolt 1-1/25q.79-7/8long ............. — ] - - — 1 1 1

38 9446  Gang Boit 1-1/25q. 89-1/8Long ............ —_— - i - == = -

39 10910 RollPin5/16x2-1/4. ... oo, 1 1 1 1 1 1 i 1

No. Required : 40 0484 Blade22x3/16C.O.. ... ... i, 7 8 9 8 8 9 9 9

104"’ Frame 124" Frame : 40 2455 Blade 24 x3/16 C.O.. ..o eiiiiii i, 7 8 9 8 8 9 9 9

40 3275 lade 22 O
Ref. No.  Part No. Description 34 38 42 S0 545 58 62 40 3250 glage 2 }ﬁ g.g ......................... ; g g g 2 g g g
1 20082  Assy. Gang Frame — 63" long .............. ] — — = = = - 40 0487 Blade20x3/16C.0. ...t 1 1 1 1 ] |- = —
I 20083 Assy. Gang Frame — 727 long ......0ovvnn-. — !l - - —-—4— - - 41 9480 Biade22x3/16Plain .........ccvvvvninn.., 7 8 9 8 8 9 9 9
1 20084 Assy. Gang Frame — 81"’ long ......... ceees — e N 41 3233 Blade 24 x3/16Plain ............... Peeees 7 8 9 8 8 9 9 9
1A 20088 Assy. Gang Frame — 68-1/8"" long........... — = e i 1 |- — — 41 3276  Blade22x1/4Plain ......... ... 7 8 G 8 8 9 9 9
1A 0562  Assy. Gang Frame — 77-3/8" long........... - - - = — 11t 1 41 3255  Blade 24X 1/4Plain «..oovneniineennnnnn. 7 8 9 8 8|9 9 9
2 11501 Bushing 1-1/20.D. x1-1/41.D. x 1-1/2 lopg ..~ — — 2 2 2 2 2 41 9481 Blade20x3/16Plain ......cor v, 1 1 1 1 P {i—- — —
3 10317 | 411730 o4 1 VAU —_ — = 1 1 1 1 1 41 3278 Blade 10x 11 Ga. Plain (Back-up)............ 1 1 1 - - = - =
4 0618 Assy. Pivot Pin — 1"’ Dia. x 8-1/4""long ... ... —_ — = 1 1 | 1 1 42 5638 PivotPlate (upper) ... iiiiiiiininn.. 1 i 1 1 1 1 1 i
5 10370 Carriage Bolt 7/8x 5-1/2NC,PL............ i 1 1 1 1 1 1 i 43 5636 PivotPlate(lower). .. ... ..o i n i 1 1 1 1 { i i i
6 6513 CUBOlt3/4Dia. . . e 1 — 1 1 1 1 1 i 44 10130 Carriage Bolt 5/8x S NC,PL................ 3 3 3 3 3 3 3 3
7 10300  Lock Nut3/4NC,PL......ooiiieeeinnnn, 2 - 2 2 2iz 2 2 45 10042 Machine Bolt«5/8 x 6.PL............ 2 2 2 2 212 2 2
8 16012A  BearingRiser ..., 2 3 3 2 212 2 2 46 100974 Shim3/4x2x3 .. ... ..o 2 3 3 2 212 2 2
9 20062  ScraperBarSuppori ... ... i 1 — i 1 1 I 1 1 47 11280 CUYBolt 7/8DMa.. oo i 2 3 3 2 2 2 2 2
10 100365 Scraper Bar Mount 5/8 x2x 11-1/16 ......... 1 1 ] 1 1 1 1 1 48 11115 Carriage Bolt 5/8 x 2-3/4 NC, PL., GR5....... 3 3 4 3 3 3 3 3
-1 9628 Clamp Trunion 3/8 x2-1/2x3-3/4........... 4 6 6 4 4 4 4 4 ;

12 10665 Carriage Bolt 5/8 x2NC, PL,GR5 .......... 4 6 6 4 4 4 4 4 51 0824 Assy. Scraper — Special RH ................ —_— — — 1 1 1 1 1
13 10299 Lock Nut5/8NC,PL ... ..o 5 5 5 5 5 5§ 5 5 51 0825 Assy. Seraper — Special LH ................ —_ - = 1 1 1 1 1
52 10097 Machine Bolt 1/2 x 2-1/2 NC, PL.,GR5....... — — = 1 I 1 1 !

53 10606 GREASE FITTING. v ir e an e eenn,s 1 1 1 H 1 1 1 1




No. Required

- 104’ Frame 124" Frame
AMCO F12 SERIES DISK HARROW : Ref. No.  Part No. Description 34 38 42 50 54 |54 58 62

: 11 9628 Clamp Trunion 3/8x2-1/2x3-3/4........... 4 6 6 4 4 4 - 4 4

REARINSIDE GANG ”“( 12 10665 Carriage Bolt 5/8 x2NC,PL, GRS .......... 4 6 6 4 4 4 4 4

' 13 11647 FLANGE LOTK NUT55/8 NC,PL.......... 7 9 10 7 7|7 71 7

15 10396 Lock Nut7/8NC,PL......coviviiiienenn. 4 6 6 4 4|4 4 4

17 10226 Nut Gang Bolt 1-1/2 — NF Slotted ... ........ 1 1 1 i i 1 1 i

18 2404 Bumper Washer........... ... it 1 1 1 i 1 1 1 i

19 17014 EndBell —Small.......ccoviivriininnns 2 3 3 2 2 2 2 2

A FB-09-0015 Bearing & Housing . .{s/n..226. & .WP)...... 2 3 3 2 2 2 2 2

20 10606 GreaseFitting. . .............. o0t 1 1 | 1 1 1 1 1

21 16003 Bearing Housing ............coooiinn... 1 1 1 1 1 1 1 1

22 11503 Bearing (Fafnir GW2I1PP-17) ........... 1 1 1 ] 1 1 i 1

50 100104 Washer 100mm ...coiviieiine i 2 2 2 2 2 2 2 2

23 11064 Retainer RiNZ. . ...ovvviranennns. 1 1 1ttt o111

24 17010 EndBell —Large ....ccoiiviinierniunenasn 2 3 3 2 2 2 2 2

25 0522  SpacerSpool ....... .. ool 6 6 7 4 4 5 5 5

26 11646  FlangeLock Nut1/2NC,PL................ 7 8 9 3 3 6 6 6

27 10395 LOCK NUTI1/2uBC,PL...... ... N ee s 1 1 1 1 1 1 1 1

28 10710 CarriageBolt 1/2x2NC,PL................ 1 1 1 1 1 1 1 1

29 10489 NutGangBolt1-1/72—NF ................. 1 1 i 1 1 1 | 1

30 5622A  LockPlate ... ... .. i 1 1 1 1 1 1 1 1

31 100098 BearingPlate . .................... ... ... 1 1 1 1 t 1 1 1

32 100099 SpacerPlate . . ... ... ... i it 1 1 1 1 I 1 1 1

33 1222A EndGangWasher .................. ... ..., I 1 1 1 1 1 1 1

34 8550 Scraper Bar 70-1/16Long ... ...t I - - - - 1 1 1

34 9551 ScraperBar79-1/4Long ..., — ]l — — —|—= - —

34 100367 Scraper Bar88-7/16Long .................. - — o e e — —

34 9549 Scraper Bar60-7/8Long .......... ... ... ... — — 1 1 - - —

35 0789 ScraperLeftHand.......... ... ... ... .... 8 9 10 6 6 7 7 7

B 100270 Scraper Blade 3/16x4x6. ............... 1 1 1 1 1 1 1 1

C 100271 ScraperLeg 1/2x1-1/2 ... ...l 1 I 1 I 1 1 1 1

D 11652 MACHINE BOLT 1/2 x 1 1/4(black}). 2 2 2 2 2 2 2 2

E 10395 Lock Nut 1/2NC,PL......ovvvviiannn.. 2 2 2 2 212 2 2

36 10870  CarriageBolt 1/2x 1-1/2NC,PL,GRS....... 8 9 10. 6 6 7 7 7

37 0788 Scraper Right Hand (same components as 0789) 8 9 10 6 6 7 7 7

38 9447 Gang Bolt 1-1/25q.98-3/8Long ............ — - I - = e =

38 9445 Gang Bolt 1-1/28q.79-7/8Long ............ S [

38 9446 Gang Boit 1-1/2S5q.89-1/8Long ............ — POV RSSOV S —

38 9444  Gang Bolt 1-1/28q.70-5/8Long ............ —_ - = = = 1 I 1

38 9443 Gang Bolt 1-1/2 5q. 61-3/8Long ............ —_ - = I i f— — -

. 39 10910 RollPin5/16x2-1/4.. ... ... . .ccuiiuian... 1 I 1 I i I i I

40 9484 Blade22x3/16 C.O..........cciivviinen.. 7 8 9 7 7 8 8 8

40 2455 Blade24x3/16 C:O.. ..., 7 8 9 7 7 8 8 8

No. Required 40 3275 Blade22x1/4C.0..........ooinnn.. R 7 8 9 7 7 (8 8 8

. v 40 3250 Blade24x1/4C.O.. ... it 7 8 9 7 7 8 8 8

104" Frame 124"’ Fram 40 Blade 20 % 3/1 ’ - =’

Rf.N ) Part No. D inti 34 38 42 50 54 54 58 6 Q487 ade x3 GCO ........................ 1 1 -_— —_— —_
el. No. Fartio escription 41 9480  Blade22x3/16Plain ......oovuueeeennnn... 7 8 9 7 7|8 8 8
1 20085  Assy. Gang Frame — 74" Long.............. I — — — —|= = - 41 3253 Blade24x3/16Plain ..., 7 8 9 7 7|8 8 8
1 20086 Assy. Gang Frame — 83" Long. ............. — I - - == - 41 3276 Blade22x1/4Plain ..., 7 8 9 7 7 8 8 8
1 20087 Assy. Gang Frame — 92 Long.............. —_ - I - - = = - 41 3255 Blade24 x 1/4 Plain ........covviveneanan. 7 8 9 7 7 8 8 8
1 20089  Assy, Gang Frame — 69-1/8" Long.......... - — i i 41 3055 Blade 16x9Ga. Plain......ooviviinernnnnn. 1 1 ;I U —
1 0762 Assy. Gang Frame — 78-3/8" Long.......... _— o —— e 4] 9482  Blade 18x8Ga.Plain...................... 1 1 I - - |- = -
2 11501 Bushing 1-1/20.D.x 1-1/41.D.x 1-1/2Long . — — — 2 2 41 9481 Blade 20 x 3/16 Plain .............. .. ..... 1 1 I - - = - =
6 6513 U BoI3/4Dia . ettt 11 1 11 46 100974 Shim3/4x2x3 ...y 2 3 3 2 242 2 2
7 10300 Lock Nut3/4NC,PL .. ..., 2 2 2 2 2 .47 11280 CUTBOItT/8 DA, e s 2 3 3 2 2 2 2 2
8 160124 Bearing Riser ............................. 2 3 3 2 2 48 11115 Carriage Bolt 5/8 x 2.3/4 NC, PL, GRS ....... 3 4 4 3 3 3 3 3
9 20062 Scraper BarSupport ....................... 1 1 1 1 49 10872 Cut Washer 1-3/8PL . ............cunn.. I 1 | 1 I 1 1 *
51 10606 GREASE FITTING. .cviieiisivrnennaenn 1 i 1 ] 1 H i




No. Required

104" Frame 124" Fra
AMCO F12 SERIES DISK HARROW Ref. No. Part No. Description 50 54 |54 58
6 6513 ST BOIE3/ADIE, « e - — = =
FRONT WING GANG 7 10300 Lock Nut3/4NC,PL .. oo e
8 16012A Bearing RISEr. . ... ovvoiinrr i 2 2 2 2
9 20062 Scraper Bar Support. .. ..o — = |- -
10 11280 G B T/8 7 DA, e 2 2 2 2
i1 9628 Clamp Trunion 3/8x2-1/2x3-3/4 . .ooiivinnneenn 4 4| 4 4
12 10665 Carriage Boit 5/8 x2 —NC, PL, GRS et e i 4 4 4 4
13 11647 FLANGE LOCK NUT 5/8 NC,PL...cocvrrmrerrreees 4 4,4 4
15 10396 Lock Nut 7/8 NC,PL L.ttt 4 4 4 4
16 11115 Carriage Bolt 5/8 x2-3/4NC,PL, GRS .........covvnen 2 2 2 2
i7 10226 Nut Gang Bolt 1-1/2 NF Slotted . oo i e i 1 1 1 1
18 2404 Bumper Washer ... ....ooouiiianriiinai e 1 I 1 1
19 17014 EndBell —Small .. oinit it de... 2 2 2 2
A FB-09-0015 Bearing & Housing (. 5/n.226 & WP)................ 2 2|2 2
20 10606 Grease Fitling .. ...... i 1 1 I 1
21 16003 Bearing HOUSING .. ... oivini e 1 I 1 1
22 11503 Bearing (Fafnir GWIIPP-1T) ..o 1 1 1 1
50 100104 Washer J0DMEL .. oo vvier e eernnassaneaseens 2 2 2 2
23 11064 Refainer RINE ... ..o, 1 1 1 1
24 17610 EndBell — Large ... veerciatverannmnssassnrennanes 2 2 2 2
25 0522 SPACEr SPOOL ..ot ie 1 2 1 2
26 11646 Flange Lock Nut 1/2NC,PL . ......ooiiinniienennns 4 4 | 4 4
27 10395 LOCK NUT 1/2 NC,PL . it in e inaerananes 1 1 1 1
28 10710 Carrfage Bolt 1/2x2NC,PL ... | 1 1 ;
29 10489 NutGangBolt —I-1/2NF ... ooooieieiieneenns 1 1 i 1
30 56224 LOCK PIREE o oot ciee e neaea e ransees 1 I 1 1
31 100098 Bearing PIate. ... ..oovvriiii i I 1 1 1
32 100099 Spacer PHIte. ... ..ootr i 1 1 1 1
33 12224 End Gang Washer. . .......oooiiviiiiiiiinn e 1 1 1 I
.34 9476 Scraper Bar —33-5/16Long. ...t 1 — I —
34 9475 Scraper Bar —42-1/2Long.. ... — 1 |- 1
34 9548 Seraper Bar — 51-11/16Long. ...t — = - —
35 0789 Scraper LLH. ..o ot 3 4 3 4
B 100270 Scraper Blade 3/16 X4X6 . ..., .. 1 1 1 1
C 100271 ScraperLeg 1/2x1-1/72 ... ooviviii iy | 1 1 1
D 11652 MACHINE BOLT "1/2' x 1 1/h (black)........ 2 22 2
E 10395 Lock Nut 1/2NC,PL .o i 2 2 2 2
36 10870 Carriage Bolt 1/2x 1-1/2NC,PL,GR5 ...........vvnnn 3 4 3 4
37 0788 Scraper R.H. (same components as 0789} ............... 3 4 3 4
- 38 9440 Gang Bojt — 1-1/28q.33-5/8 Long. . .....oovneniinans 1 — 1 —
38 9441 Gang Bolt — 1-1/25q. 42-7/8 Long. ..o oovevveeinenn — 1= 1
38 9442 Gang Bolt — 1-1/25q. 52-1/8Long. ...........oovvnnns —- - = -
39 10910 RollPin 5/16x2-1/4 ........ AP 3 3 3 3
40 9484 Blade 22x3/16 C.O. ot 4 5 4 5
40 2455 Blade 24 x3/16 C.O. ... it ittt 4 5 4 5
No. Required 40 3275 Blade 22X 1/4 C.O. oottt i e it 4 5 4 5
104" Frame| 124'' Frame 40 3250 Blade 24 x 174 C.O. o tvrie it iiaias i 4 5 4 5
Ref. No. Part No. Description 50 54 |54 58 62 40 9487 Blade 20X 3/16C. 0. . it i e 4 5 4 5
I 0565A Assy. Wing Gang Frame —32-1/27 Long .............. 1 — | 1 — — j,i 2255;(3) 3:332 2421 : giig Ei:g """"""""""""""""" i g j :
i 0564A Assy. Wing Gang Frame — 40" Long .................. — 1| — I 41 1276 Blade 12 % 174 PLaIN -« oo 4 5 4 5
1 0566A ASS)'- ng Gang Frame — 49"’ Long .................. —_ —_— —_— — 41 3255 Blade .2-.4 APl . 4 5 4 5
i 0727 Assy, PivotPin 1-1/4 Dia. x8-3/8Llong ................ 1 1 1 1 41 9481 Blade 20 x 3/16 Plain‘ ........................... 1 1 1 |
. Iggg;i li‘jl!(.h Pin I Dia. 57 LONE v vt ecrvennccecaeaa s 1 1 1 1 41 3278 Blade 10x 11 Ga. Plain (Back-Up) .............covvvin 1 1 1 1
ock Nut I-1/4 NC, PL .. ... . o e | 1 1 I 42 100974 o] 11101 B T2 S TGP 2 2 2 2
43 10872 Cut Washer 1-3/8 PL . ... i i i i | i i




No. Required

AMCO F12 SERIES DISK HARROW e Description TN e
. . Ref. No. art No, ‘

REAR WING GANG 10 11280 SUP B 7/8 DA, o vttt e e 2 2 2 2 2

1§ 0628 Clamp Trunion 3/8x2-1/2x3-3/4 . ... ... ...l 4 4 4 4 4

12 10665 Carriage Bolt 5/8x2 —NC,PL,GR5.................. 4 4 4 4 4

13 11647 FLANGE LOCK NUT 5/8 NC,PL.c.viinvniinannnn 7 7 7 7 7

15 10396 Lock Nut 7/8NC,PL ...t iai e 4 4 4 4 4

16 11115 Carriage Bolt 5/8 x2-3/4NC,PL, GRS ................ 2 2 2 2 2

17 10226 Nut Gang Bolt 1-1/2NF Slotted . ... .......o.oeinon i 1 1 1 i 1

18 2404 Bumper Washer ........coiiiiiiiiiiiiiniiiiinsn. 1 1 1 i 1

19 17014 EndBell——Small ... .oiiini it iennen 2 2 2 2 2

A FB-09-0015 Bearing & Housing (s/n.226 6. UR).........coun.... pA 2 2 2 2

20 10606 Grease FIIing ... iiiiininens 1 1 1 i 1

21 16003 BearingHousing . . ........ ... oot 1.1 1 1 I 1

22 11503 Bearing (fafnir GW11PP-17).............cooinn i 1 1 1 1

50 100104 Washer 100 . . oo v v i et i i ettt e 2 2 2 2 2

23 11064 Reiainer Ring ..o 2 2 2 2 2

24 17010 EndBell —Large ... oceniiiiiinninininaanannrnns 2 2 2 2 2

25 0522 SpacerSpool ............... P 3 4] 3 4 5

26 11646 Flange Lock Nut 1I/2NC,PL ... ... ... oiiiiinnns, 6 7 6 7 8

27 10395 LOCK NUT 1/2 NC,PL. .. iirsiivranevaracsnanas i i 1 i 1

28 10710 CarriageBolt 1/2x2NC,PL .......... ...l 1 1 1 1 1

29 10489 NutGangBolt ....... ... ... i, 1 1 1 1 1

30 5622A Lock Plate . .. .ovivi ittt ittt it ciea e 1 1 1 1 1

31 100098 BearingPlate.......... ... i i 1 1 | i 1

32 100099 Spacer Plate. .. ... . i e 1 1 1 1 1

33 1222A EndGangWasher. . ... ... ... ... ... . il 1 1 1 1 1

34 9549 ScraperBar—60-7/8" Long ... ... .. il _— = - — 1

34 9475 ScraperBar —42-1/2"long ...l 1 - 1 - —

34 0548 Scraper Bar — 51-11/16"Long .........ccoiiinannonn, . 1 §— 1 —

35 0789 Seraper LLH. .. oo e 5 6 5 6 7

B 100270 ScraperBlade 3/16x4 X6 .. ... . i i e 1 1 1 1 1

C 100271 SeraperLeg 1/2x1-1/2 .. .o i i 1 1 1 1 1

D 11652 MACHINE BOLT "1/2 x 1 1/4 (black)........ 2 212 2 2

E 10395 LockNut1/2NC,PL ... it L2 2 2 2 2

36 10870 CarriageBolt 1/2x 1-1/2NC,PL,GR5 ................ 4 5 4 5 6

37 0788 Scraper R.H. (same componentsas0789) ............... 5 6 5 6 7

38 9444 Gang Bolt — 1-1/25q.70-5/8"Long .................. —_— = = = 1

38 9442 Gang Bolf — 1-1/25q.52-1/8"Long ........ooevnnt, 1 —

38 9443 Gang Bolt —1-1/2" 8q.61-3/8" Long................. — I — T -

39 10910 Roll Pin 5/10 % 2-0/4 o it i e it inenns 3 3 3 3 3

40 9484 Blade 22 x 3/16 CoO. vttt it i i et 4 5 4 ) 6

i 40 2455 Blade 24 x3/16 C.O. ..ottt ittt i innaaas 4 5 4 5 6

104" Ff‘r’ :l;}l:eql';‘;?jir 40 3275 Blade 22x 174 C.O. .. c\vn..... e 4 5|4 5 6

. ‘rame 40 3250 Blade 24 X 1/4C.0. o virinit it 4 S|4 5 6

Ref. No.— PartNo. Description 50 54|54 58 62 40 9487 Blade 20 X 3/16 C.O. v, 11|11
1 0763 Assy. Wing Gang Frame — 58-1/4" Long .............. = = 1 41 9480 Blade 22x 3/16Plain .. ... o i e 4 3 4 5 6
1 0564A Assy. Wing Gang Frame — 40" Long .................. 1 — | 41 3253 Blade24 x3/16Plain ... ..o ot e 4 5 4 5 6
1 0566A Assy. Wing Gang Frame — 49 Long .................. _ 1 _ | - 41 3276 Blade 22 x I/4 Plain . ..o oo i it e e 4 5 4 5 6
3 0727 Assy. Pivot Pin 1-1/4 Dia. x8-3/8Long . ............... i 1 1 1 1 41 3255 Biade 24 x 1/4 Plain . ..o e e 4 5 4 5 6
4 6354 Hitch Pin 17" Dia. 57 LONE oottt e e I 1 1 1 1 41 9481 Blade 20X 3/16 Plain . ..o v ittt e 1 1 | 1 1
5 10397 Lock Nut 1-1Z4 NC, PL . o oo, 1 1 1 1 1 4] 3055 Blade 16 X9 Ga. Plain .. .. ittt ittt i iiaranns 1 i I 1 1
6 6513 U BOIE3/4A DIa. e T R 1 41 9482 Blade 18x8Ga.Plain ... ... o 1 1 I | 1
7 10300 Lock Nut 374 NC, PL oo e, —_ — = — 2 42 1005974 Shim 3/4 X 2 X 3. i 2 2 2 2 2
. 8 16012A Bearing RISEr. .. ..ottt e ) 3 2 3 9 43 10872 CuatWasher I-3/78PL . ... i e e enas 1 1 1 1 1
9 20062 Scraper Bar SUPPOT. -« oo eee e e e et e T I 1 51 082 4 Assy. Seraper — Special R.H.. . ... i 1 1 1 1 1
51 082-&. Assy. Scraper — Special L.H. . ... ... ... ... 1 I 1 1 1

- 52 10097 Machine Bolt 1/2x2-1/2NC,PL, GRS . ............... ] 1 1 1 i




™

‘.3

AMCO F12 SERIES DISK HARROW
OPTIONAL HEAVY DUTY SCRAPERS

AMCO F12 SERIES DISK HARROW
SHOCK ABSORBER BEARING RISER

No. Required

. Blades 124"’ Fram
Ref. No. Part No. Description 34 38 42 50 54 {54 58 ¢
1 101071  SeraperBar3x2x3/8/ -36-5/8"Long ..... —— - — 2 =2
1 101090  ScraperBar3x2x3/8/_ -27-3/8"" Long ..... _— —_- =2 = 2 = -
1 101073  ScraperBar3x2x3/8/ -45-7/87 Long ..... —_ — = = — = -
1 101074  Scraper Bar3x2x3/8/_-50-1/2” Long ..... N 2 — 2 —
" Ref. No. Part No. Description . No. Req'd 1 101075  ScraperBar3x2x3/8/_-55-1/8"Long ..... - - - 2 21— =
1 101076  ScraperBar3x2x3/8/_-59-3/4" Long ..... 2 - - - 2| = 2
1 11467 SUTBoM3/4Dia. — 18-1/47L0Ng .ot e 2
’ 1 101077  ScraperBar3x2x3/8/ -64-3/8"Long ..... —_ — = - =2 2
2 10300 Lock Nut 3/4 NG, PL. . cii ittt ettt ittt i iaaianaaea s naassnns 5
1 101078  ScraperBar3x2x3/8/ -69" Long......... 2 2 — 2 2| - -
3 10320 Machine Bolt 3/4 x3-1/2NC, PL, GRS, .. .. it 1
1 101080 Scraper Bar3x2x3/8/ -78-1/4" Long ..... — 2 2 - - 2 2
5 100801 Plate 1-1/2 X5 — 12 LONg. . .ot i ittt iiatcasr e sassananarannnnanssss 1
- i 101082  Scraper Bar3x2x3/8/ -87-1/2” Long ..... - - 2 - —|= =
4 100802 Plate 1/2 X5 —8-3/4 LONg. .. vvr it ii it ieiaacn s st st raasanasnns 1
. 2 20068  Seraper —R.H. .. ...l 15 17 19 23 25425 27
6 11521 Shock Absorber Shank (pp)......... S AR 1 -
- A 101049 ScraperShank .360x2 ............chhl 1 1 1 1 1 1 1
7 10585 Hex Nut 3/4NF, CH . oo ittt et ittt taa b taaiasiaanaaanns 2
B 101019 Scraper Blade 3/16x6-1/2............... i 1 1 1 1 1 i
8 10579 Carriage Bolt 3/d x 3NE, GRS .. ... .o i 2 6 5 2
C 11652 MACHINE BOLT 2 i bl 2 2 2 2 2
9 10061 Loek Washer 3/4 .. oottt ittt et e reaaaaaaanans 2 > OLT 172 x 1/4 (black)
10 0944 Assy. Trunnmion Mount. . ... o s |
E 10395 . Lock Nut1/2NC,PL..........oiit, 2 2 2 2 2 2 2
1 10866 CutWasher 374 PLT ... i e i e it is i iataaanannns 2
3 20069 Scraper-LH. ... .o 15 17 19 23 25|25 27
12 20061 Seraper Bar Support. ... ]
) ) 4 10133 Carriage Bolt 5/8 x 1-3/4 NC,PL, GR5....... 30 34 38 46 50 |50 54
NOTE: Parts | - 11 are required to replace Bearing Riser 16012 on a Shock
Absorber Harrow. Part 12 used to replace 20062 on a Shock
Absorber Harrow. 6 11647 FLANGE LOCK NUT 5/8 NC,PL......... 30 34 38 46 50150 >4

100170 Scrafer Bar Mount - MUST be used in place of #100365 on front
inside gangs when using Shock Absorber bearing risers..... 1
(see Page 16 for #100365 placement)




DECALS

2 I g
& aon - & =2
2og 5 s
226 } Z g 5865
232y & g 2 P
- - L [ - = ]
PR e T Em\.— o — —
5555 2z =22 S
@ AR T T w55 = 58527
- € ‘6‘ '8 .E‘ D [=] o w O e T W
5 §88=27 Z8 . T8 =382
w EIZ o Sy s P SRR o
— <a £ =) -0 e c o
a o 2 o - 3= TRA r~ 2 = -
YAZOO CITY, MISS. 2 Rioaetb B = Shoef =
o =ba5cl = =5 —E3§5° E
= O W = gg wm e=zw 9@
r = v
-?-_'. = 5 z
T 2 ! @2
=%z y E.
>5 T 8
=1 ¢ =
. L R Ll";\g ;
o ™ l:Eu
£k sz
wm T e
—8 -
— 0 —
LOWER OR BLOCK ELEVATED COMPONENTS =
BEFORE SERVICING OR WHEN LEAVING THE g 8 - W
MACHINE. 2 / 2 :
B w T
ELEVATED COMPONENTS CAN FALL AND _= = Eghz
CAUSE SERIOUS INJURY. - JE —onE 3
) . \ ' e g
o = =3 [
FE=2cC g 9
TEes w : &
fad
: =
z 22 g * ow
- wz=zo i =
8 Rit s
MAINTENANCE INSTRUCTIONS 5 REE =3¢
. . 2 == B
1. Keep all bolts tight. 3. Do not run _w:th loose disk blades. Keep o %m c =
i _ gang bolts tight! Tighten after first day’s = w5
A. Visually inspect all bolts daily, operation. " e B - £3 §
B. Check after first 50 h ; sg3 Z Sy
. : . ours or one 4, Keep scrapers properly adjusted 1/16” - £z z zoZR
week’s operations. 1/8" from blades. TEEZ - £33
- - o wr
8. Grease gang bearings every week or 50 32’ = dg87
2. Keep wheel bearings properly adjusted. hours, at the start of each season, and at - = : = HILE
. o EEE ST o
A. Clean and repack each season or every the end of each season. Apply with low ¢ - EH EP £a E5
300 hours pressure, low volume hand grease gun. s g2 WEE 5.7y
. . Lo T e fow = o E
B. Replace all worn or damaged parts Use a goo-d, C|ean» lithium base grease, e% 5 2 = ﬁzé ’Zé §§£ ;
when repairing. Shz?i[ Alvania Ne. 3 or equal. Rotate gangs ME-E Z3a -
while greasing for best results. Ealy . oB ™
108397 Bl g% e
= g ow— v zZa w”
28 9 £ g% 28
IR == o 2=h
- 4] iy
AMCO F12 SERIES DISK HARROW zz>25 g =5E
g  SEd 3 2u28
DECALS Risee . . 2B
=2228 2 ggegggg
. ol 3T BES®GS
Ref, No. Part No. Deseription No. Reg'd 2 omz=-aTa
o 28FzzIos
= <X L6
11466 Decal — AMOO L. 2
2 11645 Deeal — Wamming. ... 1 £ 8 S2TZEERR
L E] = ——
3 10097 Decal — Maintenanue . .o e 1 - Lz TnmaRREs
4 11118 Reflective Tape-AMBER {front}.veeeeeereneenenninen. 2 ml
5 11117 Reflective Tape=RED (rear).....ceoeeeennnenennneannne 2 Z| BEEZZESZ




